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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product TD-LTE Wireless Data Terminal
Model easytrans 900
Frequency Range LTE B26: 814-849MHz
Transmit Power 90(S) (814-824MHz):23.12dBm;22H(824-849MHz): 23.08dBm

Modulation
Technique QPSK,16QAM,64QAM

Antenna Specification | 4G:FPC Antennas
\oltage Range N/A
Date of Test 2019-05-28 to 2019-05-29
Sample serial number | 190521001
Received date 2019-05-21
Sample/EUT Status | Good condition
Antenna gain 1.9dBi

Objective

This test report is prepared on behalf of IFLYTEK CO.,LTD. in accordance with Part 2-Subpart J, Part 22-
Subpart H and Part 90 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)
N/A

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 90- PRIVATE LAND MOBILE RADIO SERVICES

Applicable Standards: TIA/EIA 603-D, ANSI C63.4-2014.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Part 90, FCC Part 22H Page 3 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.. RGMA190521001-00

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
Emissions, Below 1GHz +4.75dB
Radiated Above 1GHz +4.880B
Temperature +1°C
Humidity +6%
Supply voltages +0.4%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the

uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.

Part 90, FCC Part 22H
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 15%2010826$)
Block Diagram of Test Setup
LT |
e || iz Ao ||
A T i
EUT é
Non-Conductive Table
150 cm above Ground Plane
< |  1.5Meters | >
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
§2.1046; § 22.913 (a); .
§90.635 (b) RF Output Power Compliance
§2.1047 Modulation Characteristics Not Applicable
§ 2.1049; § 22.905; . . .
§ 22.917: §90.209 Occupied Bandwidth Compliance
8 2I10519;0§62921'917 (@); Spurious Emissions at Antenna Terminal Compliance
§2.1053; §22.917 (a); Field Strength of Spurious Radiation Compliance
§90.691
§ 22.917 (a); .
§90.691 Band Edge Compliance
§ 2.1055; § 22.355; . .
§90.213 Frequency stability Compliance

Part 90, FCC Part 22H Page 6 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-11-12 | 2019-11-12
Sonoma Amplifier 310N 186238 2018-11-12 | 2019-11-12
Instrument
Agilent Signal Generator N5183A MY51040755 2018-12-03 | 2019-12-03
Rohde & EMI Test Receiver ESR 1316.3003K03-101746- | 515 07.11 | 2019-07-11
Schwarz zn
COM-POWER Dipole Antenna AD-100 41000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
UTIFLEX UFA147A-2362-
MICRO-COAX RF Cable 100100 MFR64639 231029-003 | 2018-11-12 | 2019-11-12
Ducommun
Technologies RF Cable 104PEA 218124002 2018-11-12 | 2019-11-12
Ducommun
technologies RF Cable RG-214 1 2018-11-19 | 2019-05-21
Ducommun
technologies RF Cable RG-214 2 2018-11-12 | 2019-11-12
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
E'eegfﬁ'rg'é Amplifier QLW-18405536-J0 15964001002 2018-11-12 | 2019-11-12

Part 90, FCC Part 22H
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00
o e . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Temperature & 0. 1.
ESPEC Humidity Chamber EL-10KA 9107726 2019-01-05 | 2020-01-05
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Wideband Radio
Rohde & e 1316.3003K03-
Schwarz Communication CMW500 101746-2n 2018-08-19 | 2019-08-19
Tester
Ducommun .
technologies RF Cable RG-214 3 Each Time
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
WEINSCHEL 3dB Attenuator 6231 666 Each Time
Unknown Power Splitter 1620 129 Each Time
Rohde & .
Schwarz Signal Analyzer FSV40 101473 2019-01-09 | 2020-01-08

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

Part 90, FCC Part 22H
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & Part 90S there are no specific requirement for digital
modulation, therefore modulation characteristic is not presented.

Part 90, FCC Part 22H Page 9 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

FCC § 2.1046, § 22.913 (a); §90.635 (b) - RF OUTPUT POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to 890.635(b) The maximum output power of the transmitter for mobile stations is 100 watts
(20 dBw).

Test Procedure

Conducted method:

The RF output of the transmitter was connected to the CMU200 through sufficient attenuation.

CMuU200/
EUT Attenuator CMWS500

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 24 °C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kieron Luo on 2019-05-30.

Conducted Power

Part 90, FCC Part 22H Page 10 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

LTE Band 26(814-824MHz): _
Maximum Output Power

Bandwidth ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.48 22.43 22.39

RB Size=1, RB Offset=2 21.74 21.73 21.62

RB Size=1, RB Offset=5 21.94 21.92 21.88

QPSK RB Size=3, RB Offset=0 22.52 22.51 22.40

RB Size=3, RB Offset=1 22.52 22.47 22.37

RB Size=3, RB Offset=2 21.81 21.76 21.68

RB Size=6, RB Offset=0 22.91 22.88 22.76

RB Size=1, RB Offset=0 22.34 22.22 22.10

RB Size=1, RB Offset=2 21.58 21.52 21.40

RB Size=1, RB Offset=5 21.78 21.73 21.63

1.4 16QAM RB Size=3, RB Offset=0 22.36 22.24 22.16

RB Size=3, RB Offset=1 22.25 22.14 22.05

RB Size=3, RB Offset=2 21.61 21.57 21.49

RB Size=6, RB Offset=0 22.72 22.68 22.59

RB Size=1, RB Offset=0 22.74 23.02 22.72

RB Size=1, RB Offset=2 22.71 22.94 22.63

RB Size=1, RB Offset=5 22.86 23.12 22.76

64QAM RB Size=3 RB Offset=0 22.26 22.51 22.17

RB Size=3, RB Offset=1 22.22 22.39 22.14

RB Size=3, RB Offset=2 22.29 22.63 22.26

RB Size=6, RB Offset=0 21.54 21.83 21.45

Part 90, FCC Part 22H Page 11 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.70 22.70 22.57

RB Size=1, RB Offset=7 22.56 22.55 22.44

RB Size=1, RB Offset=14 22.99 22.98 22.92

QPSK RB Size=8, RB Offset=0 22.54 22.56 22.50

RB Size=8, RB Offset=4 22.55 22.49 22.37

RB Size=8, RB Offset=7 22.62 22.62 22.53

RB Size=15, RB Offset=0 22.21 22.16 22.04

RB Size=1, RB Offset=0 22.54 22.49 22.44

RB Size=1, RB Offset=7 22.34 22.25 22.14

RB Size=1, RB Offset=14 22.88 22.82 22.78

3.0 16QAM RB Size=8, RB Offset=0 22.47 22.40 22.29

RB Size=8, RB Offset=4 22.25 22.16 22.07

RB Size=8, RB Offset=7 22.46 22.43 22.33

RB Size=15, RB Offset=0 21.94 21.83 21.77

RB Size=1, RB Offset=0 22.75 23.03 22.81

RB Size=1, RB Offset=7 22.63 22.99 22.76

RB Size=1, RB Offset=14 22.79 23.11 22.93

64QAM RB Size=8, RB Offset=0 21.57 21.84 21.59

RB Size=8, RB Offset=4 21.52 21.72 21.52

RB Size=8, RB Offset=7 21.64 21.89 21.69

RB Size=15, RB Offset=0 21.34 21.59 21.24

Part 90, FCC Part 22H
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.26 22.4 22.15

RB Size=1, RB Offset=12 22.21 22.35 22.05

RB Size=1, RB Offset=24 22.37 22.47 22.24

QPSK RB Size=12, RB Offset=0 21.87 22.06 21.82

RB Size=12, RB Offset=6 21.80 22.02 21.69

RB Size=12, RB Offset=11 21.98 22.19 21.92

RB Size=25, RB Offset=0 21.45 21.79 21.54

RB Size=1, RB Offset=0 22.22 22.43 22.11

RB Size=1, RB Offset=12 22.12 22.34 22.05

RB Size=1, RB Offset=24 22.29 22.56 22.16

5.0 16QAM RB Size=12, RB Offset=0 21.89 22.15 21.86

RB Size=12, RB Offset=6 21.82 22.05 21.74

RB Size=12, RB Offset=11 21.96 22.21 21.99

RB Size=25, RB Offset=0 21.54 21.83 21.57

RB Size=1, RB Offset=0 21.45 21.70 21.32

RB Size=1, RB Offset=12 21.40 21.58 21.26

RB Size=1, RB Offset=24 21.51 21.83 21.42

64QAM RB Size=12, RB Offset=0 21.34 21.51 21.37

RB Size=12, RB Offset=6 21.24 21.42 21.34

RB Size=12, RB Offset=11 21.45 21.63 21.42

RB Size=25, RB Offset=0 21.15 21.37 21.18

Part 90, FCC Part 22H
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 / 22.12 /

RB Size=1, RB Offset=24 / 22.07 /

RB Size=1, RB Offset=49 / 22.21 /

QPSK RB Size=25, RB Offset=0 / 22.07 /

RB Size=25, RB Offset=12 / 22.00 /

RB Size=25, RB Offset=24 / 22.15 /

RB Size=50, RB Offset=0 / 22.00 /

RB Size=1, RB Offset=0 / 21.73 /

RB Size=1, RB Offset=24 / 21.65 /

RB Size=1, RB Offset=49 / 21.78 /

10 16QAM RB Size=25, RB Offset=0 / 21.68 /

RB Size=25, RB Offset=12 / 21.60 /

RB Size=25, RB Offset=24 / 21.80 /

RB Size=50, RB Offset=0 / 21.65 /

RB Size=1, RB Offset=0 / 23.02 /

RB Size=1, RB Offset=49 / 22.94 /

RB Size=1, RB Offset=99 / 23.12 /

64QAM RB Size=50, RB Offset=0 / 2251 /

RB Size=50, RB Offset=24 / 22.39 /

RB Size=50, RB Offset=49 / 22.63 /

RB Size=100, RB Offset=0 / 21.83 /

Part 90, FCC Part 22H
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

LTE Band 26(824-849MHz):

Maximum Output Power

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.38 22.32 22.25

RB Size=1, RB Offset=2 22.29 22.24 22.15

RB Size=1, RB Offset=5 21.99 21.93 21.85

QPSK RB Size=3, RB Offset=0 22.59 22.53 22.46

RB Size=3, RB Offset=1 22.71 22.66 22.58

RB Size=3, RB Offset=2 21.87 21.87 21.83

RB Size=6, RB Offset=0 22.53 22.49 22.39

RB Size=1, RB Offset=0 22.22 22.14 22.02

RB Size=1, RB Offset=2 22.12 22.03 21.93

RB Size=1, RB Offset=5 21.72 21.62 21.54

1.4 16QAM RB Size=3, RB Offset=0 22.34 22.21 22.08

RB Size=3, RB Offset=1 22.49 22.36 22.29

RB Size=3, RB Offset=2 2177 21.67 21.59

RB Size=6, RB Offset=0 22.26 22.21 22.10

RB Size=1, RB Offset=0 22.09 22.26 22.03

RB Size=1, RB Offset=2 22.05 22.14 21.90

RB Size=1, RB Offset=5 22.19 22.33 22.06

64QAM RB Size=3, RB Offset=0 21.56 21.84 21.61

RB Size=3, RB Offset=1 21.50 21.73 21.55

RB Size=3, RB Offset=2 21.64 21.94 2171

RB Size=1, RB Offset=0 22.09 22.26 22.03

Part 90, FCC Part 22H
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.30 22.31 22.23

RB Size=1, RB Offset=7 22.09 22.10 22.00

RB Size=1, RB Offset=14 22.72 22.72 22.60

QPSK RB Size=8, RB Offset=0 22.32 22.25 22.17

RB Size=8, RB Offset=4 21.84 21.85 21.74

RB Size=8, RB Offset=7 21.52 21.53 21.46

RB Size=15, RB Offset=0 21.62 21.57 21.51

RB Size=1, RB Offset=0 22.38 22.32 22.43

RB Size=1, RB Offset=7 22.93 22.25 22.56

RB Size=1, RB Offset=14 22.89 22.11 22.73

3.0 16QAM RB Size=8, RB Offset=0 22.91 21.84 22.61

RB Size=8, RB Offset=4 22.78 21.94 22.62

RB Size=8, RB Offset=7 2251 2221 23.02

RB Size=15, RB Offset=0 22.49 22.31 22.86

RB Size=1, RB Offset=0 22.01 22.28 22.03

RB Size=1, RB Offset=7 21.91 22.16 21.93

RB Size=1, RB Offset=14 22.13 22.33 22.12

64QAM RB Size=8, RB Offset=0 21.64 21.97 21.69

RB Size=8, RB Offset=4 21.55 21.85 21.62

RB Size=8, RB Offset=7 2171 22.05 21.80

RB Size=15, RB Offset=0 21.35 21.62 21.42

Part 90, FCC Part 22H
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.21 22.32 22.36

RB Size=1, RB Offset=12 22.30 21.99 22.49

RB Size=1, RB Offset=24 22.56 22.26 22.46

QPSK RB Size=12, RB Offset=0 22.77 21.84 22.62

RB Size=12, RB Offset=6 22.49 21.97 22.75

RB Size=12, RB Offset=11 22.67 2191 23.08

RB Size=25, RB Offset=0 22.60 21.86 22.80

RB Size=1, RB Offset=0 22.25 22.18 22.33

RB Size=1, RB Offset=12 22.55 21.95 22.68

RB Size=1, RB Offset=24 22.79 21.72 22.33

5.0 16QAM RB Size=12, RB Offset=0 22.45 22.17 22.46

RB Size=12, RB Offset=6 22.28 21.95 22.69

RB Size=12, RB Offset=11 22.36 22.05 22.72

RB Size=25, RB Offset=0 22.77 21.72 22.50

RB Size=1, RB Offset=0 22.26 22.40 22.21

RB Size=1, RB Offset=12 22.19 22.33 22.12

RB Size=1, RB Offset=24 22.36 22.46 22.31

64QAM RB Size=12, RB Offset=0 21.63 21.92 21.66

RB Size=12, RB Offset=6 21.57 21.87 21.55

RB Size=12, RB Offset=11 21.75 21.96 21.76

RB Size=1, RB Offset=0 22.26 22.40 22.21
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.15 22.13 22.28

RB Size=1, RB Offset=24 22.52 21.87 22.76

RB Size=1, RB Offset=49 22.38 21.86 22.49

QPSK RB Size=25, RB Offset=0 22.31 21.94 22.58

RB Size=25, RB Offset=12 22.23 21.83 22.46

RB Size=25, RB Offset=24 22.63 22.10 22.87

RB Size=50, RB Offset=0 22.38 21.78 22.77

RB Size=1, RB Offset=0 22.24 22.17 22.24

RB Size=1, RB Offset=24 21.93 21.98 21.92

RB Size=1, RB Offset=49 21.92 22.01 21.90

10 16QAM RB Size=25, RB Offset=0 21.89 21.82 22.03

RB Size=25, RB Offset=12 22.09 21.75 21.93

RB Size=25, RB Offset=24 21.90 22.05 21.62

RB Size=50, RB Offset=0 21.83 21.71 21.78

RB Size=1, RB Offset=0 22.15 22.31 22.17

RB Size=1, RB Offset=24 22.06 22.19 22.12

RB Size=1, RB Offset=49 22.19 22.39 22.25

64QAM RB Size=25, RB Offset=0 21.61 21.94 21.63

RB Size=25, RB Offset=12 21.49 21.82 21.54

RB Size=25, RB Offset=24 21.70 22.02 21.75

RB Size=50, RB Offset=0 21.24 21.56 21.34
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.11 22.13 22.21

RB Size=1, RB Offset=37 21.78 21.84 22.13

RB Size=1, RB Offset=74 21.86 21.77 21.89

QPSK RB Size=36, RB Offset=0 21.84 21.76 22.17

RB Size=36, RB Offset=18 21.71 21.82 21.94

RB Size=36, RB Offset=37 21.78 21.69 21.85

RB Size=75, RB Offset=0 22.06 21.82 22.07

RB Size=1, RB Offset=0 21.89 22.05 22.13

RB Size=1, RB Offset=37 21.41 21.71 21.68

RB Size=1, RB Offset=74 21.50 21.57 21.92

15 16QAM RB Size=36, RB Offset=0 21.73 22.00 22.09

RB Size=36, RB Offset=18 21.73 21.57 21.71

RB Size=36, RB Offset=37 21.60 21.62 21.23

RB Size=75, RB Offset=0 21.71 21.82 21.78

RB Size=1, RB Offset=0 21.52 21.45 21.33

RB Size=1, RB Offset=37 21.27 21.18 21.10

RB Size=1, RB Offset=74 21.11 21.05 21.00

64QAM RB Size=36, RB Offset=0 21.87 21.81 21.77

RB Size=36, RB Offset=18 21.92 21.86 21.82

RB Size=36, RB Offset=37 21.49 21.42 21.31

RB Size=75, RB Offset=0 21.94 21.90 21.86
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Peak-to-average ratio (PAR)

Modulation Middl(e d(];;lannel Linl:i? ﬁlB) Result
QPSK(1RB Size) 6.73 13 Pass
QPSK(100%RB Size) 6.84 13 Pass
16QAM (1RB Size) 7.08 13 Pass
16QAM (50%RB Size) 7.82 13 Pass
64QAM (1RB Size) 7.75 13 Pass
64QAM (100%RB Size) 7.38 13 Pass
Band26 (814-824MHz)
QPSK:

Frequency l;:‘(:iiivner ’tl;:;)liz RX e Sucbzt;i:tedAntenna A})Jse(i,l:lte Limit
(MHz) | G o¥ | Angle Hf:;’)'“ :’Ig/‘g; ('a;’;:l‘) Loss | Gain | (ggm) | (@Bm™
Degree (dB) (dB)

Middle Channel
1.4 MHz Bandwidth
819 90.80 349 2.1 H 20.8 0.67 0 20.13 38.45
819 90.63 171 11 \ 20.6 0.67 0 19.93 38.45
3 MHz Bandwidth
819 90.72 301 15 H 20.7 0.67 0 20.03 38.45
819 90.51 273 1.8 \ 20.5 0.67 0 19.83 38.45
5 MHz Bandwidth
819 90.72 301 15 H 20.7 0.67 0 20.03 38.45
819 90.51 273 1.8 \ 20.5 0.67 0 19.83 38.45
10 MHz Bandwidth
819 90.42 82 1.9 H 20.4 0.67 0 19.73 38.45
819 90.37 73 2.4 \ 20.4 0.67 0 19.73 38.45
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16QAM:
Rx Antenna Substituted
Frequency Receiyer 2&: . Cable | Antenna BT Limit
(MHz) I((ggdlsg Angle | Height | Polar | Level | " (0 Gain I&;;vel (dBm)
") | pegree | (m) | (HY) | @Bm) | A (dB) (dBm)
Middle Channel

1.4 MHz Bandwidth
819 90.79 321 2.3 \ 20.8 0.67 0 20.13 38.45
819 90.74 74 2.1 H 20.7 0.67 0 20.03 38.45

3 MHz Bandwidth
819 90.74 8 2.1 \ 20.7 0.67 0 20.03 38.45
819 90.63 247 15 H 20.6 0.67 0 19.93 38.45

5 MHz Bandwidth
819 90.49 125 2.2 H 20.5 0.67 0 19.83 38.45
819 90.38 184 1.9 \ 20.4 0.67 0 19.73 38.45

10 MHz Bandwidth
819 90.21 349 2.0 H 20.2 0.67 0 19.53 38.45
819 90.14 15 2.2 \ 20.1 0.67 0 19.43 38.45

64QAM:
. Receiver ’tfl:in Rx Antenna Substituted Absolute it
r(;(/l[lll{ezl;cy 1?;;3‘{}‘;3 A?lgli Height | Polar | Level C;:)l;l: Al(l;t;?nna (E%vel) ( dl];nnll)
Degree | (M) | (H/V) | (@Bm) | qp | g =
Middle Channel

1.4 MHz Bandwidth
819 90.64 283 1.6 H 20.6 0.67 0 19.93 38.45
819 90.57 202 1.0 \ 20.6 0.67 0 19.93 38.45

3 MHz Bandwidth
819 90.51 225 1.8 H 20.5 0.67 0 19.83 38.45
819 90.3 149 1.1 \ 20.3 0.67 0 19.63 38.45

5 MHz Bandwidth
819 90.24 21 2.4 H 20.2 0.67 0 19.53 38.45
819 90.08 97 1.3 \ 20.1 0.67 0 19.43 38.45

10 MHz Bandwidth
819 90.12 248 23 H 20.1 0.67 0 19.43 38.45
819 89.7 153 1.3 \% 19.7 0.67 0 19.03 38.45
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Band26 (824-849MHz)

QPSK:
. Turn Rx Antenna Substituted
Frequency Recelyer table Cable | Antenna pulismniiy Limit
Reading Height | Polar | Level . Level
(MHZz) (dBpV) Angle ) H/V) | (dBm) Loss Gain (dBm) (dBm)
Degree (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
836.5 90.47 26 2.0 H 205 0.67 0 19.83 38.45
836.5 90.18 218 1.4 \Y 20.2 0.67 0 19.53 38.45
3 MHz Bandwidth
836.5 90.39 0 2.0 H 20.4 0.67 0 19.73 38.45
836.5 90.12 44 1.4 \Y 20.1 0.67 0 19.43 38.45
5 MHz Bandwidth
836.5 90.09 325 2.3 H 20.1 0.67 0 19.43 38.45
836.5 89.78 277 11 \Y 19.8 0.67 0 19.13 38.45
10 MHz Bandwidth
836.5 90.17 346 1.1 H 20.2 0.67 0 19.53 38.45
836.5 89.64 219 2.4 \Y 19.6 0.67 0 18.93 38.45
15 MHz Bandwidth
836.5 90.02 162 2.1 H 20 0.67 0 19.33 38.45
836.5 89.38 100 1.8 \Y 19.4 0.67 0 18.73 38.45
16QAM:
. Turn Rx Antenna Substituted
Frequency lliecel.ver table Cable | Antenna L Limit
eading Height | Polar | Level . Level
(MHz) (dBpv) Angle (m) | (H/V) | (dBm) Loss Gain (dBm) (dBm)
Degree (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
836.5 90.37 27 1.4 H 20.4 0.67 0 19.73 38.45
836.5 90.08 230 2.3 \Y 20.1 0.67 0 19.43 38.45
3 MHz Bandwidth
836.5 90.19 66 15 H 20.2 0.67 0 19.53 38.45
836.5 89.57 234 1.8 \Y 19.6 0.67 0 18.93 38.45
5 MHz Bandwidth
836.5 90.06 185 2.0 H 20.1 0.67 0 19.43 38.45
836.5 89.41 59 1.2 \V 19.4 0.67 0 18.73 38.45
10 MHz Bandwidth
836.5 89.87 226 14 H 19.9 0.67 0 19.23 38.45
836.5 89.24 311 1.8 \V 19.2 0.67 0 18.53 38.45
15 MHz Bandwidth
836.5 89.52 255 1.7 H 19.5 0.67 0 18.83 38.45
836.5 89.09 355 1.2 \Y 19.1 0.67 0 18.43 38.45
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64QAM:

. Receiver 'tI‘li;-ln Rx Antenna Substituted Absolute Limit
requenc q aple 1mi
(MHz) 1(*;3113;% Angle | Height | Polar | Level CL*:)‘;‘: A'(‘;t;;‘n“a (I&;;v:ll) o

Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
836.5 90.28 256 15 H 20.3 0.67 0 19.63 38.45
836.5 90.11 98 1.2 \ 20.1 0.67 0 19.43 38.45
3 MHz Bandwidth
836.5 90.14 255 15 H 20.1 0.67 0 19.43 38.45
836.5 90.03 191 2.3 \Y 20 0.67 0 19.33 38.45
5 MHz Bandwidth
836.5 89.82 303 11 H 19.8 0.67 0 19.13 38.45
836.5 89.07 70 2.4 \Y 19.1 0.67 0 18.43 38.45
10 MHz Bandwidth
836.5 89.76 347 1.7 H 19.8 0.67 0 19.13 38.45
836.5 88.93 136 2.4 Vv 18.9 0.67 0 18.23 38.45
15 MHz Bandwidth
836.5 89.57 3 18 H 19.6 0.67 0 18.93 38.45
836.5 88.73 161 1.3 \Y 18.7 0.67 0 18.03 38.45
Note:

All above data were tested with no amplifier
Absolute Level = SG Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §90.209 - OCCUPIED BANDWIDTH

Applicable Standard
FCC 47 §2.1049, §22.917, §22.905 and §90.209.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% -5%of the OBW and the 26 dB & 99%
bandwidth was recorded.

EUT Splitter Signal Analyzer

CMU200
/CMWS500

Test Data

Environmental Conditions

Temperature: 23~25°C
Relative Humidity: 48~55 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Kieron Luo on 2019-05-29.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

LTE BAND 26(814-824MHz):

Bandwidth ) 99% Occ.upied 26 dB En}ission
Modulation Bandwidth Bandwidth

bi1im) (MHz) (MHz)
QPSK 1.097 1.304
1.4 16QAM 1.100 1311
64QAM 1.100 1.318
QPSK 2.684 2.920
3.0 16QAM 2.684 2.948
64QAM 2.684 2.962
QPSK 4.486 4971
5.0 16QAM 4.509 5.029
64QAM 4.486 4971
QPSK 8.925 9.711
10.0 16QAM 8.925 9.595
64QAM 8.925 9.595
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum |

Ref Level 26.50 dBm Df-fsat 6.50 dB & RBW

&)

30 kHz
o Att 30dB SWT 63.2 us @ VBW 100 kHz Mode Auto FFT
® 1Pk Max
l Dpi[1] 0.04 dB|
20 dBm 1 1.30450 MHz
D1 16.500 dBm Occ By, 1.097341040 MHz|
f‘MW\'wﬁ" iif1] o -9.76 dBm
10 d&m ] 818.35260 MHz
0dem 3 \
~tordsm D2 -9.500 dBmE s
b \
-20 dBm /
_/_/\./f\/"..‘// \’““WF“'\,-J"W
-40 dBm
-50 dBm
-60 dBm:
-70 dBm
CF 819.0 MHz 865 pts Span 2.8 MHz

16-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum |

Ref Level 26.50 dBm Df-fsat 6.50 dB & RBW

&)

30 kHz

o Att 30 dB 63.2 ps @ VBW 100 kHz

@ 1Pk Max

SWT

Mode Auto FFT

20 dBm

Dp1[1]

D1 15.800 dBm

Occ Bw.

-0.56 dB
1.31100 MHz|

{f\“f\‘\,-/'r"'\f‘/‘f\f\r’\-

10 dBm 1

0 dem

1.100578035 MHz

-9.44 dBm)|
818.34290 MHz|

M
—18-dém—t——02 -10

200 dém

-20 dBm

WWW’“V

-40 dBm

i

-50 dBm

-60 dem

~70 dém

CF 819.0 MHz

865 pts
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64-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | I:%:ll

Ref Level 26.50 dBm Df-fsat 6.50 dB & RBW 30 kHz

o Att 30dB  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
® 1Pk Max
Di[1] -0.49 dB|
20 dBm 1.31750 MHz
4 Occ Bw 1.100578035 MHz
D1 15.500 dermr- S e e
) {agf\z\rﬂ,’f\mmpwrw : -10.33 dBm)|
10 dBm 7 818.33970 MHz|
0 dem

3
10-dB D2 -10.500 da/ ‘i\
-20 dBm /

PR, Walaa's ‘"’“‘\/ x“‘/\’\\ o~

P e
i)
-40 dBm
-50 dBm
-60 dBm
-70 dém
CF 819.0 MHz 865 pts Span 2.8 MHz
]

( )i ] )

QPSK (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | I:%:ll
Ref Level 26.50 dbm _ Offset 6.50 db @ RBW 30 kHz
e Att 30dB SWT 63.2 us @ VBW 100 kHz Mode Auto FFT
® 1Pk Max
p1[1] -1.25 dB|
20 dBm 2.92020 MHz
i s 2.684393064 MHz
34 e T T3 -10.18 dBm|
10 dBm PSS SIS 817.54340 MHz
0dem ]
= = Y
=10 dBm———p> ;1 300 dbm
-20 dBm
)
ALY L VaTils vyt M )
‘FI W
-40 dBm
-50 dBm
-60 dBm:
-70 dBm:
CF 819.0 MHz 865 pts Span 6.0 MHz
]
Ak
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16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | I:%:ll
Ref Level 26.50 dBm  Offset 6.50 dB & RBW 30 kHz
o Att 30dB  SWT 63.2 us @ VBW 100 kHz  Mode Auto FFT
® 1Pk Max
Dp1[1] -0.77 dB|
20 dBm 2.94800 MHz
Ocec Bw 2.684393064 MHz|
D1 13.100 dBmr M1[1] — -12.65 dBm
B 11 " 2
10 dBm WP ST P AN BN 1.7 S O NP . 817.54340 MHz
0 dBm / \\
-10 dBm — |L\'
D2 -12.900 d¥m ‘\
-20 dBm
30 - Al\l/ \M N
N = - VVWW"\“\/\
-40 dBm:
=50 dBm:
-60 dBm:
=70 dBm:
CF 819.0 MHz 865 pts Span 6.0 MHz
]

64-QAM (3.0 MHZ) - 99% Occupied Bandwidth, Middle channel

Spectrum |

&)

Ref Level 26.50 dBm Df-fsat 6.50 dB & RBW 30 kHz

o Att 30dB SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
® 1Pk Max
D1[1] -0.99 dB
20 dBm 2.96180 MHz
Occ Bw 2.684393064 MHz
D1 12,400 dBm = M1[1] —— -13.42 dBm
10 dBm ']ly e e xﬂi 817.53640 MHz|
0dem

-10 dBm /

D2 -13.600 dfru

-20 dBm

m;

jiﬁ‘RE'";w/ i

-40 dBm

A
K=

-50 dBm

-60 dem

~70 dém

CF 819.0 MHz 865 pts

Span 6.0 MHz
&
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QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum |

&)

Ref Level 26.50 dBm Df-fsat 6.50 dB & RBW 100 kHz

o Att 0 dE SWT 19 us @ VBW 300 kHz  Mode Auto FFT
® 1Pk Max
l pi[1] -0.85 dB)|
20 dém 1 4.9710 MHz
D1 16.800 dém Oce Bw 4.485549133 MHz
-
e = TP S mre] -8.28 dBm)
10 d&m f 816.5260 MHz,
0 dem
M \
o HBR————=D2 -9.200 dBm: +
-20 dBm /\} \\./\.
) WMM
-30 dBém
-40 dBm
-50 dBm
-60 dBm
-70 dBém
CF 819.0 MHz 865 pts Span 10.0 MHz

16-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum |

&)

Ref Level 26.50 dbm  Offset

6.50 dB & RBW 100 kHz

0 dem /

e Att 30dB SWT 19 us @ VBW 300 kHz  Mode Auto FFT
® 1Pk Max
pi[1] -1.63 dB|
20 dem 5.0290 MHz
Occ Bw 4.508670520 MHz
D1 15.000 dem—— Ao : ~10.16 dBm
10 dBm -

816.4910 MHz|

M
=10 dBm———p> 13 0o ‘{n

-20 dBm

Jw\/\/“‘”‘J

dBm

-40 dBm

-50 dBm

-60 dem

~70 dém

CF 819.0 MHz

865 pts

Span 10.0 MHz
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64-QAM (5.0 MHZ) - 99% Occupied Bandwidth, Middle channel
Spectrum |

III:II
v
Ref Level 26.50 dBm Offset 6.50 dB & RBW 100 kHz

o Att 30dB SWT 19 ps & VBW 300 kHz
@ 1Pk Max

Mode Auto FFT

l pi[1] -1.61 dB)|
20 dBm

; 4.9710 MHz

D1 16.300 dBm Occ Bw. 4.485549133 MHz
Tym,rww

10 dB

2 {2 -8.52 dBm)|
AL / 816.5140 MHz|
0 dem ‘1’
M &
1E-dBmr D2 -9.700 dBnmr Y

-20 dBm: / \
-

-40 dBm

-50 dBm

-60 dem

~70 dém
CF 819.0 MHz 865 pts

Span 10.0 MHz
]
| 1 &

QPSK (10.0 MHZ) - 99% Occupied Bandwidth, Middle channel
Spectrum |

III:II
v
Ref Level 22.91 dBm Offset 6.50 dé & RBW 100 kHz

Att 35dE SWT 37.9 ps @ VBW 300 kHz
@ 1Pk Max

20 dBm [

Mode Auto FFT

D1[1] -1.09 dB
9.7110 MHz|

5 D1 13.000 dBnv

10 de

T i i, Qcc By, L= 8.924855491 MHz

e Mif1 -12.27 dBm|

Z 814.1450 MHz,

0 dem f \
-10 dBém M

D2 -13.000 :‘ng

-20 dBm w‘l
ek ‘““""“MMM/

-40 dBm

=50 dBrm

-60 dBm

-70 dem

CF 819.0 MHz 865 pts Span 20.0 MHz
]
( il )
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16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | I:%:ll
Ref Level 22.91 dBm Offset 6.50 d& & RBW 100 kHz
Att 35dé SWT 37.9ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
20 dBm [ D1[1] -1.46 dB|
9.5950 MHz|
D1 13.500 dBm T1 Occ Bw T 8.924855491 MHz|
10 dBm wecfet PR T e A, - K
Y R = MILTY 11.56 dBm)|
]\ B814.2370 MHz
0 dem
I“If \
-10 dBm:
D2 -12,500 dBm 1'{
-20 dBm: Mj/ \/Aﬂ
Wn I S ANt W%hx -
-40 dBm
=50 dBm
-60 dBm
=70 dBm:
CF 819.0 MHz 865 pts Span 20.0 MHz

64-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum |

&
v
Ref Level 26.50 dBm Df-fsat 6.50 dB & RBW 100 kHz
o ALt 30dB SWT 37.9ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max

Dp1[1] -0.88 dB|
20 dBm 9.5950 MHz|

Oce Bw 8.924855491 MH2
101 13.500 dem ; a S
10 dBm = 11 A e

M1l 2 -12.20 dBm|
. 4
]w v o = "'/V‘}LA’\ 814.2140 MHz,
0dem j
-10 dBm L

D2 -12,500 difn 1\

F

-20 dBm

31 dagt M,_M'J\J \'\'J\n\'\f\"\vw

-40 dBm

ks N T
!

-50 dBm

-60 dem

-70 dem
CF 819.0 MHz

865 pts Span 20.0 MHz
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LTE BAND 26(824-849MHz):

Bandwidth ) 99% Occ.upied 26 dB En!ission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)

QPSK 1.097 1.301

14 16QAM 1.101 1.314
64QAM 1.097 1.305

QPSK 2.684 2.927

3.0 16QAM 2.684 2.948
64QAM 2.684 2.941

QPSK 4.509 5.006

5.0 16QAM 4.486 4.983
64QAM 4.509 5.006

QPSK 8.925 9.688

10 16QAM 8.925 9.688
64QAM 8.925 9.803
QPSK 13.422 14.601
15.0 16QAM 13.387 14.462
64QAM 13.387 14.497
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QPSK (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum | ué:"l
Ref Level 26.50 dBm Df-fsat 6.50 dB & RBW 30 kHz
o ALt 30dB SWT 63.2ps @ VBW 100 kHz Mode Auto FFT
@ 1Pk Max
[ pi1] ~0.27 dB)|
20 dBm t 1.30130 MHz
01 16.300 dBmy - Occ Bw. 1.097341040 MHz|
1?}"WW“ VM) 5 -9.65 dBm
10 dBm e B835.85580 MHz|
0dem £
16-dBrr 02 -9.700 -:IB/r-l;.. ‘\
-20 dBm: [ \
"\'_,\_,/( \J\'M
ANV -
e
-40 dBm:
=50 dBm:
-60 dBm:
-70 dém
CF 836.5 MHz 865 pts Span 2.8 MHz

16-QAM (1.4 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum |

Ref Level 26.50 dbm  Offset

&)

o Att 30 dB
@ 1Pk Max

SWT

6.50 dB & RBW 30 kHz
63.2 ps @ VBW 100 kHz

Mode Auto FFT

20 dBm

Dp1[1]

=]
-
w

500 dém
10 dBm

P A AT A AT M A

___Occ Bw_

0 dem

e

-0.03 dB|
1.31420 MHz|
1.100578035 MHz
-10.32 dBm
B835.83970 MHz|

~10- B —

\

M
D2 -10.500 'dB/
-20 dBm /

\

WW'\/

g

-40 dBm

-50 dBm

-60 dem

~70 dém

CF 836.5 MHz

865 pts

Span 2.8 MHz
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Report No.: RGMA190521001-00

64-QAM (1.4 MHZz) - 99% Occupied Bandwidth, Middle channel

Spectrum | I:%:ll
Ref Level 26.50 dbm _ Offset 6.50 db @ RBW 30 kHz
e Att 30dB SWT 63.2 us @ VBW 100 kHz  Mode Auto FFT
® 1Pk Max
l pi[1] -0.31 dB)|
20 dBm t 1.30450 MHz
D1 16,300 dBm L - O'Lt‘f},\‘ 1.097341040 MHz|
1W e G e ¥ i -9.91 dBm)
10 dBm \ 835.85260 MHz
0 dBm / \
16-dem D2 -9.700 dBm) '\
-20 dem /J
-40 dBm:
=50 dBm:
-60 dBm:
-70 dBm:
CF 836.5 MHz 865 pts Span 2.8 MHz

QPSK (3.0 MHz) - 99% Occupied Bandwidth, Middle channel

Spectrum |

Ref Level 26.50 dBm

&)

o Att 30dB SWT

Offset 6,50 dB & RBW

30 kHz
63.2 ps @ VBW 100 kHz

Mode Auto FFT

@ 1Pk Max

20 dBm

Dp1[1]

D1 14.600 dBm

Occ Bw

-0.49 dB
2.92720 MHz
2.684393064 MHz

10 dBm

T_L"\‘u’LqM,h‘m

0 dem

Py MW\"&W%

-11.23 dBm
B835.03640 MHz|

/

10 dBm———p, _;; 490 ol

)

-20 dBm

\

N

=% "é\mmmuuu

N

-40 dBm

U\r-\”\’

-50 dBm

-60 dem

~70 dém

CF 836.5 MHz

865 pts

Span 6.0 MHz

Part 90, FCC Part 22H

Page 34 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

16-QAM (3.0 MHz) - 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

QPSK (5.0 MHz) - 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

64-QAM (5.0 MHz) - 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

16-QAM (10.0 MHz) - 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

QPSK (15.0 MHZ) - 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

64-QAM (15.0 MHz) - 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

FCC §2.1051, §22.917(a) & §90.691 - SPURIOUS EMISSIONS AT ANTENNA
TERMINALS

Applicable Standard

FCC §2.1051, 822.917(a) m and §90.691.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

CMU500/
CMU200
Test Data
Environmental Conditions
Temperature: 25°C
Relative Humidity: 54 %
ATM Pressure: 101.0 kPa

The testing was performed by Kieron Luo on 2019-05-29.
EUT operation mode: Transmitting

Test result: Compliance, please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

LTE Band 26(814-824MHz):

30 MHz - 1 GHz (1.4 MHz, Middle Channel)
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

30 MHz — 1 GHz (3.0 MHz, Middle Channel)
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

30 MHz - 1.0 GHz (5.0 MHz, Middle Channel)
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

LTE Band 26(824-849MHz):
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

30 MHz — 1 GHz (3.0 MHz, Middle Channel)
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

30 MHz - 1.0 GHz (5.0 MHz, Middle Channel)
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Bay Area Compliance Laboratories Corp. (S

henzhen)

Report No.: RGMA190521001-00

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

30 MHz - 1.0 GHz (15.0 MHz, Middle Channel)

Spectrum |

Ref Level 26.50 dBm
o ALt 30 dB
@ 1Pk Max

&)

Df-fsat 6.50 dB & RBW 100 kHz

SWT 9.7 ms @ VBW 300 kHz Mode Auto Sweep

mM1[1] -51.72 dBm|
20 dBm

681.70 MHz

10 dBm

0 dem

-10 dém

D1 -13.000 dBm

-20 dBm

-30 dem

-40 dBm r

-50 dBm
ERTIPRS| (PR Y, | VNPT o
-60 dBm

Fundamental test]

MWMWMVWMWM b g byt

-70 dém
Start 30.0 MHz

865 pts Stop 1.0 GHz

1 GHz - 10 GHz (15.0 MHz, Middle Channel)
Spectrum |

Ref Level 6.50 dBm

o Att
@ 1Pk Max

&)

Offset 6.50 d& @ RBW 1 MHz

20dB SWT 36 ms @ VBW 3 MHz

Mode Auto Swesp

0 dBm

mi[1]

-38.99 dBm

1.6710 GHz|
-10 dBm

D1 -13.000 dBm

-20 dem

-30 dém

M1
\d
-40 dBm

|
50 dém
M;LWWMWW

-60 dBm

s tun A
[ I ETRTE ¥ TSI T e

ol

-70 dBm

-80 dem

-90 dem
CF 5.5 GHz

865 pts

Span 9.0 GHz
]
&

Part 90, FCC Part 22H Page 50 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

FCC § 2.1053; § 22.917 (a); §90.691 SPURIOUS RADIATED EMISSIONS

Applicable Standard

FCC § 2.1053, §22.917(a) and § 90.691.

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all
frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all
frequencies more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor
shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 +
10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below
2495 MHz may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS licensees.

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

Spurious emissions in dB = 10 Ig (TX pwr in Watts/0.001) — the absolute level

Spurious attenuation limit in dB = 43 + 10 Log;, (power out in Watts)

Test Data

Environmental Conditions

Temperature: 24°C
Relative Humidity: 54 %
ATM Pressure: 101.0 kPa

The testing was performed by Curry Xiang on 2019-05-28.

EUT operation mode: Transmitting
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Pre-scan with Low, Middle and High channel, the worst case as below:

LTE Band 26:

Test mode: Transmitting (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MHz) Reading Angle Height | Polar | Level Loss Gain ( deBVIfl) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dB)
Test frequency range: 30 MHz ~ 10 GHz
427.6 32.92 344 1.2 H -64.1 0.44 0 -64.54 -13 51.54
427.6 33.15 348 2.3 \Y -63.8 0.44 0 -64.24 -13 51.24
1645.00 43.34 225 2.3 H -64.7 1.40 8.70 -57.40 -13 44.40
1645.00 43.09 31 2.1 V -64.8 1.40 8.70 -57.50 -13 44.50
2467.50 43.29 316 18 H -60.1 2.60 10.20 -52.50 -13 39.50
2467.50 43.20 139 2.2 \% -59.5 2.60 10.20 -51.90 -13 38.90
3290.00 43.53 301 11 H -57.4 1.50 11.70 -47.20 -13 34.20
3290.00 44.35 76 2.3 \Y -56.6 1.50 11.70 -46.40 -13 33.40

Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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FCC § 22.917 (a); §90.691 - BAND EDGES

Applicable Standard

According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC 890.691,:

1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz,
the power of any emission shall be attenuated below the transmitter power (P) in watts by at least 116
Log10(f/6.1) decibels or 50 + 10 Log10(P) decibels or 80 decibels, whichever is the lesser attenuation,
where f is the frequency removed from the center of the outer channel in the block in kilohertz and where f
is greater than 12.5 kHz.

2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power
of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 10Log10(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed from the
center of the outer channel in the block in kilohertz and where f is greater than 37.5 kHz

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMU200/
CMW500

Test Data

Environmental Conditions

Temperature: 23~25°C
Relative Humidity: 48~54 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Kieron Luo on 2019-05-29.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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LTE Band 26(814-824MHz):
QPSK (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge
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64-QAM (1.4 MHz, FULL RB) - Left Band Edge
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ALt

QPSK (3.0 MHz, FULL RB) - Left Band Edge

Spectrum |

o
)
Ref Level 26.50 dBm Offset 6.50 dB & RBW

30 kHz
30 dB & SWT 50 ms & VBW 100 kHz Mode Auto Sweep

@ 1Rm Max

20 dBm

M1i[1] -21.71 dBm|

10 dBm

814.00000 MHz|

0 dem

-10 dBm

-20 dBm

D1 -13.000 dBm /

{»«%MW mewk

-30 deém

-40 dBm

o

I PR A TG ke

-60 dBém

=70 dBm:

CF 814.0 MHz 865 pts

Span 6.0 MHz

ML | .

o Att

QPSK (3.0 MHz, FULL RB) - Right Band Edge

Spectrum |

III:II
v
Ref Level 26.50 dBm Offset 6.50 dB & RBW

30 kHz
30 dB & SWT 50 ms & VBW 100 kHz Mode Auto Sweep

@ 1Rm Max

20 dBm

mi[1] -22.84 dBm

10 dfr

824.00000 MHz|

WNWWNMMW«,\

-10 dBm

01

I2CI dBm

-13.000 dBm 4

-30 dem

-40 dBm

-50 dBm

um

Waut,

-60 dem

~70 dém

CF 824.0 MHz

865 pts

Span 6.0 MHz

Part 90, FCC Part 22H

Page 57 of 85

Report No.: RGMA190521001-00




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

16-QAM (3.0 MHz, FULL RB) - Left Band Edge
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64-QAM (3.0 MHz, FULL RB) - Left Band Edge
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QPSK (5.0 MHz, FULL RB) - Left Band Edge
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge
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64-QAM (5.0 MHz, FULL RB) - Left Band Edge
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge
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64-QAM (10.0 MHz, FULL RB) - Left Band Edge

Spectrum | I:%:ll

Ref Level 26.50 dBm Offset 6.50 dB & RBW 100 kHz
o ALt 30 dB @ SWT 50 ms & VBW 300 kHz
@ 1Rm Max

Mode Auto Swesp

mi[1]1 -29.30 dBm|
20 dBm 814.0000 MHz

10 dBm

0 dem

R

|

-10 dém

D1 -13.000 dBm

[‘J\Ju M rApprtS P A AP AN A g A
|
/

-20 dBm /
-30 dBm

-40 dBm et ol
M‘u—'

50 dBm

=70 dem

CF 814.0 MHz

865 pts

Span 20.0 MHz
&

64-QAM (10.0 MHz, FULL RB) - Right Band Edge

Spectrum | |I:%:!|

Ref Level 26.50 dBm Offset 6.50 dB & RBW 100 kHz

o Att 30 dB @ SWT 50 ms & VBW 300 kHz Mode Auto Sweep
@ 1Rm Max

m1[1] -28.21 dBm|
20 dBm 824.0000 MHz
10 dBm

-10 dBm
D1 -13.000 dBm
-gﬂ dBm

-30 deém

mwmwnmwwwwwmﬂw
|
H

}

({8

-40 dBm Py

TWW
-50 dBm

-60 dBém

-70 dem
CF 824.0 MHz

865 pts
1] LK

Span 20.0 MHz

Part 90, FCC Part 22H Page 65 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

LTE Band 26(824-849MHz):
QPSK (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge
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QPSK (5.0 MHz, FULL RB) - Left Band Edge
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64-QAM (5.0 MHz, FULL RB) - Left Band Edge

Spectrum |

(=]

Ref Level 25.46 dBm
ALt

30 dB & SWT

Offset 6.50 dB & RBW 100 kHz
S0 ms & VBW 300 kHz

Mode Auto Swesp

@ 1Rm Max

20 dBém

mi[1]

10 dBém

-20.60 dBm|
824.0000 MHz|

0 dém

T

-10 dBm

\

D1 -13.000 dB

-20 dBm

mr {

-30 dBm

-40 dem

s

-60 dBm

=70 dém

CF 824.0 MHz

865 pts

Span 10.0 MHz
£

64-QAM (5.0 MHz, FULL RB) - Right Band Edge

Spectrum |

(=]

Ref Level 25.46 dBm
o ALt 30 dB &

Offset 6.50 dB & RBW 100 kHz
SWT S0 ms & VBW 300 kHz

Mode Auto Swesp

@ 1Rm Max

20 dBém

mMi[1]

-22.09 dBm
849.0000 MHz|

0 dem

10 dBm, o r -

=

-10 dem

-13.000 dBm

n#, D1

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 849.0 MHz

865 pts

Span 10.0 MHz
&

Part 90, FCC Part 22H

Page 74 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

QPSK (10.0 MHz, FULL RB) - Left Band Edge
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge
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64-QAM (10.0 MHz, FULL RB) - Left Band Edge

Spectrum |

&)

o Att 30d

Ref Level 25.46 dBm

Offset 6.50 dB & RBW 100 kHz
B & SWT S0 ms & VBW 300 kHz

Mode Auto Swesp

@ 1Rm Max

20 dBém

Mi[1]

10 dBm

-24.84 dBm|
824.0000 MHz|

0 dém

-10 dem

D1 -13.000

-20 dBm

dBm

WJWW»WMWNMH‘\\
{

1

-30 dBm

=t

-40 dBm
es‘cféﬁ%./

-60 dBm

-70 dBm

CF 824.0 MHz

865 pts

Span 20.0 MHz
&

64-QAM (10.0 MHz, FULL RB) - Right Band Edge

Spectrum |

(=]

Ref Level 25.46 dBm
e ALt 30 dB

Offset 6.50 dB & RBW 100 kHz
® SWT S0 ms & VBW 300 kHz

Mode Auto Swesp

@ 1Rm Max

20 dBém

mi[1]

10 dBm

-26.56 dBm
849.0000 MHz|

0 gém

-10 dBm

D1 -13.000 dBmv [\

fﬂ dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

L9

=70 dém

CF 849.0 MHz

865 pts

Span 20.0 MHz
£

Part 90, FCC Part 22H

Page 77 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

QPSK (15.0 MHz, FULL RB) - Left Band Edge

Spectrum | I:%:ll

Ref Level 25.46 dBm Offset 6.50 dB & RBW 200 kHz

o ALt 30 dB & SWT E0ms & VBW 500 kHz Mode Auto Sweep
@®1Rm Max

mM1[1] -24.57 dBm|
20 dBm 823.2020 MHz
10 dBm

WMWW%'-M«W
0 dém { ]
-10 dém ] 1
D1 -13.000 dBmm

-20 dém J \

™I

-30 dBm el “‘*ﬂm

T
=40 dBm I "“Nﬂ
B
-60 dBm:
-70 dBm
CF 824.0 MHz 865 pts Span 30.0 MHz

‘ | ) 7

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Spectrum | |u§'|

Ref Level 25.46 dBm Offset 6.50 dB & RBW 200 kHz

e ALt 30 dB & SWT E0ms & VBW 500 kHz Mode Auto Sweep
@ 1Rm Max
Mi[1] -25.27 dBm)|
20 dBém 849.6590 MHz
10 dBm

PR L ad R L R

ol Pkt e
0 dam VM‘L‘\
-10 dBm \[
L

D1 -13.000 dBm
B
%o dBm o

-30 dBm /L\ = \\‘\
-40 dBm

-50 dBm
T [—
-60 dBm
-70 dBem
CF 849.0 MHz 865 pts Span 30.0 MHz
( ] [

Part 90, FCC Part 22H Page 78 of 85




Bay Area Compliance

Laboratories Corp. (Shenzhen)

Ref Lev
o Att

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

Spectrum |

III:II
v
el 25.46 dBm Offset 6.50 dB & RBW 200 kHz

30 dB & SWT 50 ms & VBW 500 kHz Mode Auto Sweep

@ 1Rm Max

20 dBém

mMi[1] -28.48 dBm)|

10 dBm

822.9940 MHz|

0 dém

-10 dem

-20 dBm

D1 -13.000 dBm

o T
|
}

|
|

-30 dBm

-40 dBm

-60 dBm

-70 dBm

CF 824.0 MHz

865 pts Span 30.0 MHz

Ref Level
o Att

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

Spectrum |

III:II
v
25.46 dBm Offset 6.50 dB & RBW 200 kHz

30 dB & SWT 50 ms & VBW 500 kHz Mode Auto Sweep

@ 1Rm Max

20 dBém

mMi[1] -27.70 dBm)|

10 dBm

849.6940 MHz|

0 dém

-10 dBm

1 -13.000 dBm

M
|
\

%U dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 849.0 MHz

865 pts Span 30.0 MHz

Part 90, FCC Part 22H

Page 79 of 85

Report No.: RGMA190521001-00




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190521001-00

64-QAM (15.0 MHz, FULL RB) - Left Band Edge

Spectrum | |u§'|

Ref Level 25.46 dBm Offset 6.50 dB & RBW 200 kHz

e ALt 30 dB & SWT 50 ms & VBW 500 kHz
@ 1Rm Max

Mode Auto Swesp

M1i[1] -28.34 dBm|
20 dBém 823.3060 MHz

10 dBém

o e i il I i
| |
| \

-10 dBm

D1 -13.000 dBmv

-20 dBm

< \

-30 dBm o '*"“,.:“"(‘\

-40 dBm 2]

-60 dBm

=70 dém

CF 824.0 MHz

865 pts Span 30.0 MHz

b -

64-QAM (15.0 MHz, FULL RB) - Right Band Edge

Spectrum | I:%:ll

Ref Level 25.46 dBm Offset 6.50 dB & RBW 200 kHz

o ALt 30 dB & SWT E0ms & VBW 500 kHz Mode Auto Sweep
@ 1Rm Max

mMi[1] -27.45 dBm)|
20 dBém 849.5900 MHz
10 dBm

|
\

-10 dém
D1 -13.000 dBm
-b0 dém
M1
-30 dBm LA

N pnar]
-40 dém \\

-50 dBm \
I‘\«,M. "
-60 dBm

wrhithey s
-70 dBém
CF 849.0 MHz 865 pts Span 30.0 MHz

[ . ) rl

Part 90, FCC Part 22H Page 80 of 85




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190521001-00

FCC § 2.1055; § 22.355; §90.213- FREQUENCY STABILITY

Applicable Standard

FCC § 2.1055, §22.355, and §90.213.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

25 to 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 2.5 2.5
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §90.213:

Mobile stations
Frequency range (MHz) [Fixed and base stations |Over 2 watts output power |2 watts or less output power
Below 25 123900 100 200
25-50 20 20 50
T2-76 5 50
150-174 5115 Bg 465
216-220 1.0 1.0
220232212 01 15 15
121-512 711145 5 Bg 8g
806-809 144 15 15
209-824 144 5 25 25
851-854 1.0 15 15
854-869 15 25 25
£96-901 140 1 15 15
902-928 25 25 25
anz.ozgtd 25 25 25
929-930 15
935-940 0.1 15 15
14271435 9300 300 300
Above 245010
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Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === 1
1 1

| Temperature i

! Chamber X

: |

: EUT : Test

! X Equipment
1 1

Test Data

Environmental Conditions

Temperature: 24°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Kieron Luo on 2017-05-29.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.
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LTE Band 26(814-824):

QPSK
10.0 MHz Middle Channel, f,=819 MHz

Teml()%')ature Powe{ VSupplied Fr}ez(}}:s:cy Frgil:s:}cy Limit
nc) (Hz) (ppm) (ppm)

-30 -4 -0.0049 25

-20 -5 -0.0061 25

-10 -4 -0.0049 25

0 -4 -0.0049 25

10 3.85 -3 -0.0037 2.5

20 -3 -0.0037 25

30 -2 -0.0024 25

40 -3 -0.0037 25

50 -5 -0.0061 25

20 V min.= 4.4 -4 -0.0049 -4

16-QAM
10.0 MHz Middle Channel, f,=819 MHz

Tem]()%‘)&lture Powe{ VSupplied Fr;:(il:‘s;lcy FrE(il:s;lcy Limit
nC) (Hz) (ppm) (ppm)

-30 -7 -0.0085 25

-20 -4 -0.0049 25

-10 -5 -0.0061 25

0 -4 -0.0049 25

10 3.85 -4 -0.0049 25

20 -3 -0.0037 2.5

30 -1 -0.0012 25

40 -2 -0.0024 25

50 -5 -0.0061 25

20 V min.= 4.4 -2 -0.0024 -2
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64-QAM

10.0 MHz Middle Channel, f,=819 MHz

QPSK

Temp:arature Power Supplied Frg}};ﬁ:cy Frg:l:g;lcy Limit
(C) (Vo) ) (opm) (ppm)

-30 -7 -0.0085 2.5

-20 -4 -0.0049 25

-10 -5 -0.0061 2.5

0 -4 -0.0049 25

10 3.85 -4 -0.0049 2.5

20 -3 -0.0037 2.5

30 -1 -0.0012 2.5

40 -2 -0.0024 2.5

50 -5 -0.0061 2.5

20 V min-= 4.4 -2 -0.0024 -4

Band 26(824-849MHz)
10.0 MHz Middle Channel, f,=836.5 MHz

Tempﬂerature Power Supplied Frg}};ﬁ:cy Frg:l:g;lcy Limit
(C) (Voc) (Hz) (ppm) (ppm)

-30 -3 -0.0036 2.5

-20 -3 -0.0036 25

-10 -5 -0.0060 2.5

0 -4 -0.0048 25

10 3.85 -3 -0.0036 2.5

20 -3 -0.0036 25

30 -2 -0.0024 2.5

40 0 0.0000 25

50 -1 -0.0012 2.5

20 V min-= 4.4 -2 -0.0024 -2
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16-QAM
10.0 MHz Middle Channel, f,=836.5 MHz

Teml()%')ature Powe{ VSul))plied Frg}};ﬁ:cy Frg:l:g;lcy (Limit
e (Hz) (ppm) ppm)

-30 -6 -0.0072 2.5

-20 -5 -0.0060 25

-10 -1 -0.0012 2.5

0 -4 -0.0048 25

10 3.85 -5 -0.0060 25

20 -3 -0.0036 25

30 -3 -0.0036 2.5

40 -3 -0.0036 25

50 -2 -0.0024 2.5

20 V min.= 4.4 -6 -0.0072 -2

64-QAM
10.0 MHz Middle Channel, f,=836.5 MHz

Tem]()g);lture Powe(r VSupplied Frg}_‘:::cy Frgil:z:cy Limit
pC) (Hz) (ppm) (ppm)

-30 -6 -0.0072 25

-20 -5 -0.0060 2.5

-10 -1 -0.0012 2.5

0 -4 -0.0048 2.5

10 3.85 -5 -0.0060 25

20 -3 -0.0036 2.5

30 -3 -0.0036 25

40 -3 -0.0036 2.5

50 -2 -0.0024 2.5

20 V min-= 4.4 -6 -0.0072 -4

xxxws END OF REPORT #%%%%
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